
Spare Parts Diagram

To order spare parts, please use diagram and part #s below:

Figure 1 –Spare Parts Diagram Overview

Figure 3 –Heating / Cooling Blocks

Figure 5 –Gears

Figure 7 –Conveyor Table

Figure 9 –Motor / Turbocase

Figure 10 –Sealer Body

Figure 12 –Umbrella Gear (only in CBS-880II units)

Last Update: 5/4/16



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

2



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

3

Figure 1. Spare Parts Diagram Overview



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

4

Figure 2. Spare Parts Diagram Overview

Ite m Pa rt# Qua ntity De sc ription Com m e nts

1 CBS-880-44 1 fe e d ope ning

2 CBS-880-13A 2 spring ford rive nw he e lse a t

3 CBS-880-13 1 uppe rd rive nw he e lse a t

4 CBS-880-84 1 b ottom b oa rd ste e l:102102-3

5 CBS-880-8-5 1 supportforsa fe ty c ove r

6 CBS-880-7 1 sa fe ty c ove r

7 BS-5 1 672 c orrug a te d knob (M 8X35)

8 BS-5B 1 supporting b oa rd fora d justing e m b ossing rolle r

9 BS-5C 1 spring se a tofe m b ossing rolle r

10 BS-5A 1 spring ofe m b ossing rolle r

11 CBS-880-6B 2 sm a llpulle y sha ft

12 CBS-880-6A 2 sm a llpulle y Includ e s#12,#13

13 CBS-880-6A 2 606-2Z b e a ring Includ e s#12,#13

14 CBS-880-4 1 e m b ossing rolle rse a t

15 CBS-880-3 1 e m b ossing rolle rw /c a vitie sfortype s Includ e s#15,#16

15 CBS-880-3A 1 e m b ossing rolle r,knurle d w he e l/m e she d Includ e s#15,#16

16 CBS-880-6-26 9 6201-Z b e a ring

17 CBS-880-40 1 d rive sha ft

18 CBS-880-42 1 round nut Includ e s#18,#19

19 CBS-880-42 1 b ig w a she r Includ e s#18,#19

20 CBS-880-42a 1 c onne c tionsha ft

21 CBS-880-6 2 d riving w he e l

22 CBS-880-6-27A 3 squa re b e a ring se a t

23 CBS-880-6-25 2 d riving whe e lsha ft

24 CBS-880-2-31 1 silic one w he e lsha ft

25 CBS-880-2 1 silic one w he e l

26 CBS-880-2-33 1 silic one w he e lc ove r

27 CBS-880-26 2 g uid ing b e lt 428X6X4(40)

28 CBS-880-10 2 se a ling b e lt 770X15X0.2

29 CBS-880-12 2 d rive nwhe e l

30 CBS-880-13 1 b ottom d rive nw he e lse a t



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

5

Figure 3. Heating / Cooling Blocks



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

6

Figure 4. Heating / Cooling Blocks

Ite m Pa rt# Qua ntity De sc ription Com m e nts

1 BS-9I 2 stopping fla ke

2 CBS-880-9-2 1 uppe rhold ing pla te

3 BS-9J 2 ha ng e rpla te ofc oppe rb loc k

4 CBS-880-21-19 1 low e rpre ssing w he e lsha ft

5 BS-9D 4 spring forc oppe rb loc k

6 BS-9F 4 se lf-m a d e he xa g onthinnut

7 CBS-880-9A 1 uppe rhe a ting b loc k (770) Inc lud e s#7,#9

8 BS-9B 2 300W /110V(Ф 12X95) he a ting  pipe  for se a ling

9 CBS-880-9A 1 b ottom he a ting b loc k (770)

10 CBS-880-9-10 4 c oppe rb loc k c ushion

11 CBS-880-9-11 1 b ottom hold ing pla te

12 CBS-880-21-23 1 slid e se a tforpre ssing w he e l

13 CBS-880-21-24 1 uppe rpre ssing w he e lsha ft

14 CBS-880-8 1 uppe rc ooling b loc k Inc lud e s#14,#17

15 CBS-880-21 2 61900-2Z b e a ring Inc lud e s#15,#16

16 CBS-880-21 2 pre ssing w he e l/pinc h rolle r Inc lud e s#15,#16

17 CBS-880-8 1 b ottom c ooling b loc k Inc lud e s#14,#17

CBS-880-21uppe rc om ple te uppe rpre ssing w he e lsha fta sse m b ly Inc lud e s#12-13,15-16

CBS-880-21lowe rc om ple te low e rpre ssing w he e lsha fta sse m b ly Inc lud e s#4,15-16



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

7

Figure 5. Gears



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

8

Figure 6. Gears

Ite m Pa rt# Qua ntity De scription Com m e nts

1 CBS-880-42a c onne c tionsha ft 1

2 CBS-880-40 tra nsm issionsha ft 1

3 BS-35A c onne c tionb oa rd II 1 Includ e s#3-6,#8-11

4 BS-35A 6004-2Z b e a ring 1 Includ e s#3-6,#8-11

5 BS-35A /BS-35A-1 ste e lg e a r 1 Includ e s#3-6,#8-11

6 BS-35A g e a rsha ft 1 Includ e s#3-6,#8-11

7 BS-33B 10 pinw iring te rm ina l(ora ng e ) 1

8 BS-35A m id d le g e a r 1 Includ e s#3-6,#8-11

9 BS-35A 6201-Z b e a ring 1 Includ e s#3-6,#8-11

10 BS-35A b e a ring se a t(thre e -hole ) 1 Includ e s#3-6,#8-11

11 BS-35A 6001-2Z b e a ring 1 Includ e s#3-6,#8-11

12b BS-35B d rive ng e a r 1

12c BS-35C d rive ng e a r 2

13 CBS-880-32 a xia lfa n 1



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

9

Figure 7. Conveyor Table



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

10

Figure 8. Conveyor Table

Ite m Pa rt# De sc ription Qua ntity Com m e nts

1 CBS-880-1 c onve yorb e lt 1

2 BS-16 a d justing b loc k forc onve yorb e lt 2 Includ e s#2,3,4

3 BS-16 d oub le e nd b olt 2 Includ e s#2,3,4

4 BS-16 a d justing knob forc onve yorta b le 2 Includ e s#2,3,4

5 CBS-880-41 6201-Z b e a ring 3 Includ e s#5,14-18

6 CBS-880-36 b e a ring se a tofre a rrolle r 2 Includ e s#5,6,7,8

7 CBS-880-36 re a rsha ftofc onve yorta b le 1 Includ e s#5,6,7,8

8 CBS-880-36 re a rrolle rofc onve yorta b le 1 Includ e s#5,6,7,8

9 CBS-880-18 /CBS-880-18B ha lf-round squa re ne c k b olt 2 Includ e s#9,11,12

10 CBS-880-15 w orkta b le 1 spe cifyfla torcurve d e d g e s

11 CBS-880-18 pla stic spa c e r 2 Includ e s#9,11,12

12 CBS-880-18 /BS-17 knob 2 Includ e s#9,11,12

13 CBS-880-20 c onve yorta b le 1

14 CBS-880-41 b e a ring se a t 1 Includ e s#5,14-16

15 CBS-880-41 m id d le sha ftofc onve yorta b le 1 Includ e s#5,14-16

16 CBS-880-41a sproc ke tofc onve yorta b le 2 Includ e s#5,14-16

17 CBS-880-41-17 b e a ring se a t(thre e -hole ) 1

18 CBS-880-41-18 6001-2Z b e a ring 1

19 CBS-880-37 two-e ye b e a ring se a t 2 Includ e s#19,20,21,22

20 CBS-880-37 frontrolle rofc onve yorta b le 2 Includ e s#19,20,21,22

21 CBS-880-37 frontsha ftofc onve yorta b le 1 Includ e s#19,20,21,22

22 CBS-880-37 6201-2Z b e a ring 2 Includ e s#19,20,21,22

23 CBS-880-38 c ha in(48 se g m e nts) 1



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

Figure 9. Motor / Turbocase

Ite m Pa rt#

1 CBS-880-29

BS-29A

2 CBS-880-30

3 BS-35B

4 CBS-880-12-4 pig irong e a rwhe e l/turb oc a se support

S P A R E P A R T S D I A G R A M

11

De sc ription Qua ntity

110V DC m otor 1

m otorb rush 2

w orm -g e a rc a se a sse m b ly 1

d riving g e a rwhe e l 1

pig irong e a rwhe e l/turb oc a se support 1

Com m e nts

N otshown.Inm otor.



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

12



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

13

Figure 10. Sealer Body



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

14

Figure 11. Sealer Body

Ite m Pa rt# De sc ription Qua ntity Com m e nts

1 CBS-880-88-1 ha nd le support 2 Includ e s#1,#2

2 CBS-880-88-1 ha nd le c la m p 4 Includ e s#1,#2

3-1 BS-25 c a rb on-film pote ntiom e te r220K 1

3-2 BS-25A K18-2 knob 1

4 BS-22A e m e rg e ny stopsw itc h 1

5 BS-22 spring b oa rd sw itc h 3 spe c ifyla rg e orsm a ll

6 TM C-XM TE-1000-2 te m pe ra ture c ontrolle r-g e n1.0 1 d e te rm ine ve rsion b yta king te m pe ra ture c ontrolle rout

TM C-XM TE-1000-2-O te m pe ra ture c ontrolle r-g e n2.0 d e te rm ine ve rsion b yta king te m pe ra ture c ontrolle rout

7 CBS-880-83 pla stic pa ne l 1 A:old g e n /B:ne w g e n

8 BS-14 10ª soc ke t

9 BS-27 DZ47-2P/5A b re a ke r 1

10 CBS-880-88 housing 1

11 BS-52A spe e d -re g ula ting PC b oa rd 1

12 BS-45A PF083A soc ke t 1

13 CBS-880-18 tra nsitionta b le support 2 Includ e s#13,#14

14 CBS-880-18 (674 Knob ) ha nd le 2 Includ e s#13,#14

15 CBS-880-68 foot 2 spe c ifyle ftorrig ht

16 BS-67B rub b e rfootpa d 2 spe c ifyA orB

17 CBS-880-68B ra il 1

18 CBS-880-88-18 sole pla te (e le c trophore sis) 1 Ste e l:102102-3

19 R -JQX-13F re la y 1



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

Figure 12. Umbrella Gear (only in CBS-880II units)

Ite m Pa rt# De sc ription

1 CBS-880-72c d riving sha ftI

2 CBS-880-72c d riving sha ftII

3 CBS-880-72c b e a ring support(b ig )

4 CBS-880-72c c onic a lg e a rsupportc ove r

5 CBS-880-72c 6000-2Z b e a ring

6 CBS-880-72c shortc onic a lg e a r

7 CBS-880-72c 608 b e a ring

8 CBS-880-72c b e a ring support(sm a ll)

9 CBS-880-72c long c onic a lg e a r

10 CBS-880-72c c onic a lg e a rsupport

11 CBS-880-72c 6003-2Z b e a ring

12 CBS-880-72c d oub le -purpose b e a ring support(b ig )

S P A R E P A R T S D I A G R A M

15

De sc ription Qua ntity Com m e nts

d riving sha ftI 1 Um b re lla Ge a rBa se -Pa rts#1-12

d riving sha ftII 1 Um b re lla Ge a rBa se -Pa rts#1-12

b e a ring support(b ig ) 1 Um b re lla Ge a rBa se -Pa rts#1-12

c onic a lg e a rsupportc ove r 1 Um b re lla Ge a rBa se -Pa rts#1-12

6000-2Z b e a ring 1 Um b re lla Ge a rBa se -Pa rts#1-12

shortc onic a lg e a r 1 Um b re lla Ge a rBa se -Pa rts#1-12

608 b e a ring 1 Um b re lla Ge a rBa se -Pa rts#1-12

b e a ring support(sm a ll) 1 Um b re lla Ge a rBa se -Pa rts#1-12

long c onic a lg e a r 1 Um b re lla Ge a rBa se -Pa rts#1-12

c onic a lg e a rsupport 1 Um b re lla Ge a rBa se -Pa rts#1-12

6003-2Z b e a ring 1 Um b re lla Ge a rBa se -Pa rts#1-12

d oub le -purpose b e a ring support(b ig ) 1 Um b re lla Ge a rBa se -Pa rts#1-12

Com m e nts

U m b re lla Ge a rBa se -Pa rts#1-12

U m b re lla Ge a rBa se -Pa rts#1-12

U m b re lla Ge a rBa se -Pa rts#1-12

U m b re lla Ge a rBa se -Pa rts#1-12

U m b re lla Ge a rBa se -Pa rts#1-12

U m b re lla Ge a rBa se -Pa rts#1-12

U m b re lla Ge a rBa se -Pa rts#1-12

U m b re lla Ge a rBa se -Pa rts#1-12

U m b re lla Ge a rBa se -Pa rts#1-12

U m b re lla Ge a rBa se -Pa rts#1-12

U m b re lla Ge a rBa se -Pa rts#1-12

U m b re lla Ge a rBa se -Pa rts#1-12



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

16



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

17



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

18



C B S - 8 8 0 S P A R E P A R T S D I A G R A M

19




